
21 February 2025

AperTO - Archivio Istituzionale Open Access dell'Università di Torino

Original Citation:

Occurrence of antibiotic-resistant bacteria and resistance genes in the urban water cycle

Published version:

DOI:10.1007/s11356-022-24650-w

Terms of use:

Open Access

(Article begins on next page)

Anyone can freely access the full text of works made available as "Open Access". Works made available
under a Creative Commons license can be used according to the terms and conditions of said license. Use
of all other works requires consent of the right holder (author or publisher) if not exempted from copyright
protection by the applicable law.

Availability:

This is the author's manuscript

This version is available http://hdl.handle.net/2318/1884394 since 2025-01-17T10:12:12Z



1 
 

Occurrence of antibiotic-resistant bacteria and resistance genes in the urban water cycle 
 
 
 
Silvia Bonetta1*, Andrea Di Cesare2, Cristina Pignata3, Rafaella Sabatino2, Manuela Macrì1, 
Gianluca Corno2, Marco Panizzolo3, Sara Bonetta3, Elisabetta Carraro3. 
 
 
 
1 Department of Life Sciences and Systems Biology, University of Torino, Via Accademia Albertina 13, 
10123 Torino, Italy  
2 Molecular Ecology Group (MEG), National Research Council of Italy – Water Research Institute 
(CNR-IRSA), Largo Tonolli 50, 28922 Verbania, Italy  
3 Department of Public Health and Pediatrics, University of Torino, Piazza Polonia 94, 10126 Torino, 
Italy 
 
 
*Corresponding author: silvia.bonetta@unito.it 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



2 
 

 
Abstract 
 
This study investigates the antibiotic resistance fate in the urban water cycle, evaluating the 
dynamics of antibiotic-resistant bacteria (ARB) and antibiotic-resistant genes (ARGs) in three 
different full-scale wastewater treatment plants (WWTPs) and two drinking water treatment plants 
(DWTPs) located in the same geographical area (North-West of Italy). ARB (tetracycline-, ampicillin-, 
and sulfonamide-resistant bacteria) were quantified by plate counting and the abundances of 
selected ARGs (i.e., tetA, blaTEM, and sulII) and intI1 gene were measured using quantitative real-time 
PCR (qPCR). Higher concentrations of ARB and ARGs were observed in the WWTPs with respect to 
the DWTPs identifying the WWTP as hotspot for the spread of antibiotic resistances. Although a 
significant reduction of ARB and ARGs was observed in WWTPs and DWTPs after the treatment, 
none of the detected ARB or ARGs was completely removed in drinking water. The stability of the 
antibiotic-resistant rates between inlet and outlet associated with the reduction of relative ARG 
abundances underlined that both the treatments (WWTs and DWTs) did not apply any selective 
pressure. The overall results highlighted the importance to investigate the antibiotic resistance 
dynamics in aquatic ecosystems involved in urban water cycle integrating the information obtained 
by culture-dependent method with the culture-independent one and the need to monitor the 
presence of ARB and ARGs mainly in drinking water that represents a potential route of transmission 
to human. 
 
 
Keywords: Urban water cycle · Antibiotic resistance · Antibiotic resistance bacteria · Antibiotic 
resistance genes · Wastewater treatment · Drinking water treatment. 
 
 
Introduction 
 
Antimicrobial resistance is of primary concern for the public health (WHO 2014). Globally, it is 
estimated that 700,000 people each year could die because of antimicrobial-resistant bacterial 
infections (Carvalho and Santos 2016). If effective interventions are not carried out to overcome 
infections attributable to microorganisms resistant to antimicrobials, there could be an increase in 
deaths estimated up to 10 million people in the world by 2050, each year (O’Neil 2016). The main 
driver for the spread and the persistence of antibiotic resistance is the overuse and misuse of 
antibiotics in human and animal medicine (Sanganyado and Gwenzi 2019). Antibiotic-resistant 
bacteria and resistance genes (ARB and ARGs) together with residues of antibiotics are released in 
sewer that constitutes a reservoir of ARB and ARGs (Rizzo et al. 2013). 
In this context, waters, favoring dispersion and smoothing physical factors (e.g. temperature, UV 
radiation) reducing the survival rates of allochthonous bacteria in the environment, allow the spread 
of human- and animal-derived bacteria; therefore, it plays an important role in the release of 
antibiotic resistances into the environment. In particular, the urban water cycle that includes the 
collection, treatment, and discharge of treated wastewater into the environment as well as the 
abstraction, disinfection, and distribution of water for drinking purposes represents an interesting 
model for tracing the fate of antibiotic resistance in the environment and for assessing the risk of 
transmission to humans (Manaia et al. 2016; Almakki et al. 2019). 
In the last two decades, several studies reported the presence of ARB and ARGs in different 
concentrations in aquatic environments all over the world (Baquero et al. 2008; Li et al. 2015; Yang 
et al. 2019). In particular, urban wastewater treatment plants (WWTPs) are among the most 
important receptors and hotspots for the release of antibiotic resistance into the environment (Rizzo 
et al. 2013). A recent overview on ARG occurrence in WWTPs highlights that the absolute abundance 
of the most frequently detected ARGs in influent worldwide ranged from 4.5 to 7 log copies/mL 



3 
 

(Wang et al. 2020). Also antibiotic-resistant fecal indicators (Escherichia coli, coliforms) or ARB 
isolated from heterotrophic flora were frequently reported in WWTP influents, with a mean 
concentration of 4 and 6 log of colony-forming units (CFU)/mL detected in different studies for 
tetracycline- and sulfonamide-resistant bacteria, respectively (Munir et al. 2011; Gao et al. 2012). 
Despite the wastewater treatments generally lead to a reduction of ARG and ARB abundance (~ 2–3 
logs), some studies observed higher resistance rates in the effluents with respect to the influent, in 
relation to the different treatment processes investigated (Pazda et al. 2019; Wang et al. 2020; 
Stachurova et al. 2021). 
Thus, it is important to underline that even a well-functioning WWTP equipped with secondary and 
even tertiary treatment will be able to release high concentrations of ARB and ARGs into the 
environment. Some studies reported that, in a final effluent of a WWTP, it is possible to detect about 
109–1012 CFU of total bacteria per day per inhabitant equivalent; of these, at least 107–1010 showed 
some form of antibiotic resistance (Rizzo et al. 2013). Moreover, a recently pan-European survey on 
treated wastewater demonstrates that WWTPs are responsible for the discharge of considerable 
amounts of ARGs in the downstream water bodies (Cacace et al. 2019). These data underline the 
main role of WWTPs in the accumulation and spreading of ARB and ARGs into open waters. 
Several studies evaluated the antibiotic resistance in WWTPs worldwide observing highly variable 
abundances of ARB and ARGs; these results suggested the influence of local environmental and 
anthropogenic factors (e.g., antimicrobial residue levels, bacterial taxonomic composition, local use 
of antimicrobials) and they highlighted the need to specifically evaluate antibiotic resistance in 
different geographical areas (Hendriksen et al. 2019). 
The investigation of antibiotic resistance in the urban water cycle represents a relevant issue 
considering the risk that ARB and ARGs in the “unclean” phases of the cycle can reach the final 
consumer of the water (Manaia et al. 2016). Although the direct impact on human health by ARB 
and ARGs in drinking water is not well established, antibiotic resistance threats human health by two 
main different mechanisms: first, pathogenic and opportunistic ARB that can survive in drinking 
water may also enter the human microbiome following water consumption (Vaz-Moreira et 
al. 2014); second, ARGs in drinking water can occasionally be transferred by horizontal gene transfer 
(HGT) to human pathogenic bacteria (Manaia 2017). Therefore, drinking water can be considered as 
a potential transmission route of antibiotic resistance to humans (Chang et al. 2015; Manaia et 
al. 2016). 
Although drinking water treatment drastically abates the overall bacterial numbers, including the 
number of ARB and ARGs, still a small but quantifiable number of cells and genes have been 
detected in several drinking water systems. Indeed, the standard drinking water treatment plants 
(DWTPs) are not specifically designed to reduce ARB and ARGs (Huang et al. 2021). Moreover, 
biofilm formation (Zhang et al. 2019), presence of chlorine residues (Bai et al. 2015), and heavy 
metals allow the persistence of antibiotic resistances in drinking water systems (Seiler and 
Berendonk 2012). 
This study investigates the antibiotic resistance fate in the urban water cycle, evaluating the 
dynamics of ARB and ARGs in three different full-scale WWTPs and two DWTPs located in the North-
West of Italy. 
The combination of culture-dependent and culture-independent approach was used. In particular, 
tetracycline-, ampicillin-, and sulfonamide-resistant bacteria in the influent and in the final effluent 
of each WWTP and DWTP were quantified by plate counting. Moreover, the abundances of selected 
ARGs (i.e., tetA, blaTEM, and sulII; against tetracycline, β-lactams, and sulfonamides, respectively) as 
well as those of the integrase gene of the class 1 integrons (intI1), used as proxy of the 
anthropogenic pollution and of the antibiotic resistance in the environment (Gillings et al. 2015; Ma 
et al. 2017), were measured using quantitative real-time PCR (qPCR). 
 
 
 



4 
 

Materials and methods 
 
Sampling 
 
WWTPs 
 
Influent and effluent samples were collected in three WWTPs (plants A, B, and C) located in North-
West of Italy. The WWTP A (population equivalent of 3,800,000) employs preliminary treatment 
(screening and aerated grit removal), primary sedimentation, biological process 
(denitrification/oxidation/nitrification), secondary settling, then phosphorus removal and filtration 
steps (multilayer anthracite/sand beds). The WWTPs B and C (60,000 and 276,000 population 
equivalent, respectively) after screening and grit removal employ a denitrification step, the 
biological treatment, and the secondary settling. In addition, the WWTP B has a primary 
sedimentation step. Finally, a tertiary treatment is carried out with ultrafiltration in WWTP B and 
with a chlorination step in WWTP C. 
Six wastewater samplings were performed during 1 year (March 2019–January 2020). One sample (2 
L) was taken in each sampling point of the WWTPs. Samples collected in sterile plastic bottles were 
transported on ice to the laboratory and analyzed within 24 h. 
 
DWTPs 
 
Drinking water source (raw surface water from a large river) and finished water (drinking water) 
samples were collected in two DWTPs (plants D and E) in the same geographical area of WWTPs 
(~ 20 km2 in North-West of Italy). Plants D and E treat 130,000 m3/day and 86,400 m3/day of drinking 
water, respectively, provided by the same drinking water source. 
The DWTP D involves pre-decantation, addition of powder-activated carbon (PAC), ozonation 
followed by clarification/flocculation, two granular-activated carbon (GAC) filtrations, and final 
disinfection using chlorine dioxide. The DWTP E employs chlorination, clarification, GAC filtration, 
and final disinfection using chlorine dioxide. 
Six water samplings were performed during 1 year (March 2019–January 2020). One sample was 
taken in each sampling point of the DWTPs. The sampling volume was 3 L for raw surface water and 
30 L for drinking water. Samples collected in sterile plastic bottles were transported on ice to the 
laboratory and analyzed within 24 h. 
 
Sample processing and ARB quantification 
 
ARB were isolated in a basic culture medium for the count of heterotrophic bacteria (R2Agar, VWR 
International, Milan) supplemented with ampicillin, tetracycline, and sulfamethoxazole at a 
concentration of 32 mg/L, 16 mg/L, and 50.4 mg/L, respectively. 
The antibiotic concentrations tested were chosen considering the highest dose used in standard 
methods to establish resistance to antibiotics with clinical strains (breakpoint) (CLSI 2018) or the 
concentration reported in previous study (Gao et al. 2012). Total heterotrophic count (HPC) was 
determined on media without antibiotics. 
Serial dilutions of wastewater samples (influent and effluent) were plated in duplicate on media with 
and without antibiotics. Serial dilution of surface water or different volumes of drinking water (0.5–1 
L for HPC and 2 L for ARB) were filtered (0.22-µm pore nitrocellulose size filter membrane, Millipore) 
in duplicate and then the membranes were placed on R2Agar plates with and without antibiotics. 
All plates were incubated at 30 °C for 7 days and the results are expressed as log CFU/mL. The 
antibiotic resistance rate for each antibiotic was calculated as the ratio between the CFU/mL of each 
ARB and the CFU/mL of HPC. 
 



5 
 

Sample processing and DNA extraction 
 
Samples of wastewater influent (20 mL), wastewater effluent (250 mL), drinking water source 
(700 mL), and finished water (3 L) were filtered in triplicate on 0.22-µm pore size polycarbonate filter 
membrane. The filters were stored at − 20 °C until DNA extraction. Subsequently, the entire filters 
were processed for the DNA extraction using the DNeasy PowerWater kit (Qiagen) according to the 
manufacturer’s instructions. Concentration of the extracted DNA of each sample was quantified by 
spectrophotometry (NanoDrop® ND-1000, NanoDrop Technologies, Wilmington, DE). 
 
Real-time qPCR of ARGs 
 
The abundance of the selected ARGs (tetA, blaTEM, and sulII) of intI1 and of the 16S rRNA gene was 
measured by qPCR using a RT-thermocycler (CFX Connect, Bio-Rad). The protocol used in qPCR 
assays was previously described by Di Cesare et al. (2015). The qPCR program was 95 °C for 2 min, 35 
cycles of 95 °C for 15 s, annealing temperature reported in Supplementary Table S1 for 30 s, and 
72 °C for 15 s. Melt curve analysis was performed from 60 to 95 °C with increments of 0.5 °C/5 s. 
Standard calibration curves were carried out using the purified, quantified, and ten-fold diluted 
amplicon of each gene as described in Di Cesare et al. (2013). Each reaction was carried out in 
duplicate for each sample. The limits of quantification (LOQ) per each quantified gene were 
determined as described in Bustin et al. (2009). They were 1.55 × 103, 1.22 × 102, 3.57 × 101, 
4.88 × 102, and 1.12 × 101 gene copy/µL for 16S rRNA, tetA, sulII, blaTEM, and intI1 genes respectively. 
The mean value ± standard deviation of the reaction efficiencies was 98.32 ± 8.23% and the R2 was 
always more than 0.97. The potential inhibition of the qPCRs due to the type of analyzed matrix was 
calculated by dilution method (Di Cesare et al. 2013) and no inhibition was obtained. The ARG 
and intI1 abundances were expressed as absolute abundance (log gene copies/mL) and relative 
abundance (gene copies/16S rRNA gene copy) and a mean value of the abundance for each gene 
was calculated. The interpretation of the results in case of abundance values lower than the LOQ 
and in case of discordance between the two replicates was made as previously reported (Di Cesare 
et al. 2015). 
 
Statistical analyses 
 
The statistical analysis of the data was carried out using the SPSS package (Version 25.0) for 
Windows. The bacterial concentrations and ARG abundances were converted to log10 (log CFU/mL 
or log copies/mL), whereas relative ARG abundances were transformed in the arcsine of their square 
root (arcsine of square root of gene copy/16 rRNA gene copy) (Crawley 2012). For the comparison of 